
100C-1

1.Attach 2x front wire、2x back wire、left wire
  and right wire together with 6x attaching clamps.           
2.Screw 6x wheels to the bottom of cage body,and
  fasten them by the M8 nut.
3.Attach tray guide with the front wire and the 
  back wire by short bolt 、 M6 gasket and M6 nut.
4.Assemble the top panels with short bolt 、M6
  gasket and M6 nut to build the roof.
5.Insert the plastic perches into the tube,then
  fasten them by screws;          
6.Connect the roof with the cage body with screws,
  then fix the gasket and the cap with the part in
  (step 5)by long bolt.          
7.Slide grills and trays into the bottom of the cage 
  body as shown in picture.           
8.Place the plastic cups in the appropriate position
  of the cage body.

Box  List
 Item No:   100C-1

 Box Worker Q C ganger

 Part name Quantity

 Front wire(前网)  2pcs

 Back wire(后网)  2pcs

 Left right wire(左右网)  2pcs

 Top panel(顶盖)  6pcs

 Tray guide(盘槽)  1pcs

 Grill(密网)  2pcs

 Tray(盆)  2pcs

 Insert bar(插条)  6pcs

 Tude(圆管+圆铁片)  1pcs

 Perch(胶棍)  5pcs

 Cap(圆盖帽)  1pcs

 13221 Plastic cup(13221胶杯)  3pcs

 Wheels(2寸8厘脚轮)  6pcs

 Assembly Instructions(包装图)  1pcs

 Screw bag(螺丝包)  1pcs


	图纸1
	工程视图1


